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Plot 7-374. RSE above 1GHz Antenna WF7a (11lax — Ch.40 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHZ] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10400.00 Peak H - - -72.25 15.45 50.20 68.20 -18.00
* 15600.00 Average H - - -84.36 20.22 42.86 53.98 -11.12
* 15600.00 Peak H - - -72.73 20.22 54.49 73.98 -19.49

Table 7-143. Radiated Measurements Antenna WF7a (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-375. RSE above 1GHz Antenna WF7a (11lax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field —
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVim] [dBuV/m]
10480.00 Peak H - - -72.15 15.09 49.94 68.20 -18.26
* 15720.00 Average H - - -84.69 21.50 43.81 53.98 -10.17
* 15720.00 Peak H - - -73.33 21.50 55.17 73.98 -18.81

Table 7-144. Radiated Measurements Antenna WF7a (RU242)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-376. RSE above 1GHz Antenna WF7a (11lax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field —
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak H - - -72.35 14.85 49.50 68.20 -18.70
* 15780.00 Average H - - -84.47 20.56 43.09 53.98 -10.89
* 15780.00 Peak H - - -73.32 20.56 54.24 73.98 -19.74

Table 7-145. Radiated Measurements Antenna WF7a (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-377. RSE above 1GHz Antenna WF7a (11lax — Ch.56 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHZ] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10560.00 Peak H - - -72.61 15.23 49.62 68.20 -18.58
* 15840.00 Average H - - -84.19 20.87 43.68 53.98 -10.30
* 15840.00 Peak H - - -73.48 20.87 54.39 73.98 -19.59

Table 7-146. Radiated Measurements Antenna WF7a (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-378. RSE above 1GHz Antenna WF7a (11lax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* | 10640.00 Awerage H - - -83.50 15.77 39.27 53.98 -14.71
* | 10640.00 Peak H - - -72.46 15.77 50.31 73.98 -23.67
*|  15960.00 Awerage H - - -84.69 21.66 43.97 53.98 -10.01
* | 15960.00 Peak H - - -73.42 21.66 55.24 73.98 -18.74
Table 7-147. Radiated Measurements Antenna WF7a (RU242)
FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager

Test Report S/N:
1C2205090022-08-R1.BCG

Test Dates:

05/30/2022 - 09/16/2022

EUT Type:
Tablet Device
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Plot 7-379. RSE above 1GHz Antenna WF7a (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field —
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11000.00 Average H - - -84.31 15.99 38.68 53.98 -15.30
* 11000.00 Peak H - - -72.74 15.99 50.25 73.98 -23.73
16500.00 Peak H - - -73.13 21.14 55.01 68.20 -13.19

Table 7-148. Radiated Measurements Antenna WF7a (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-380. RSE above 1GHz Antenna WF7a (11ax — Ch.116 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHZ] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11160.00 Average H - - -83.27 15.72 39.45 53.98 -14.53
* 11160.00 Peak H - - -72.17 15.72 50.55 73.98 -23.43
16740.00 Peak H - - -73.47 21.49 55.02 68.20 -13.18

Table 7-149. Radiated Measurements Antenna WF7a (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-381. RSE above 1GHz Antenna WF7a (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHZ] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11440.00 Average H - - -83.82 16.52 39.70 53.98 -14.28
* 11440.00 Peak H - - -72.68 16.52 50.84 73.98 -23.14
17160.00 Peak H - - -73.23 21.74 55.51 68.20 -12.69

Table 7-150. Radiated Measurements Antenna WF7a (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-382. RSE above 1GHz Antenna WF7a (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field —
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11490.00 Average H - - -83.25 16.20 39.95 53.98 -14.03
* 11490.00 Peak H - - -71.81 16.20 51.39 73.98 -22.59
17235.00 Peak H - - -72.58 21.28 55.70 68.20 -12.50

Table 7-151. Radiated Measurements Antenna WF7a (RU242)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-383. RSE above 1GHz Antenna WF7a (11ax — Ch.157 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHZ] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11570.00 Average H - - -83.21 16.28 40.07 53.98 -13.91
* 11570.00 Peak H - - -72.18 16.28 51.10 73.98 -22.88
17355.00 Peak H - - -72.29 21.33 56.04 68.20 -12.16

Table 7-152. Radiated Measurements Antenna WF7a (RU242)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-384. RSE above 1GHz Antenna WF7a (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] (- Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -83.18 16.90 40.72 53.98 -13.26
* 11650.00 Peak H - - -71.96 16.90 51.94 73.98 -22.04
17475.00 Peak H - - -72.50 20.80 55.30 68.20 -12.90

Table 7-153. Radiated Measurements Antenna WF7a (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.3 CDD/SDM Radiated Spurious Emissions

RU26
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-385. RSE above 1GHz SDM (11ax — Ch.36 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] (- Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10360.00 Peak - - -72.10 15.48 50.38 68.20 -17.82
* 15540.00 Awerage - - -83.99 19.97 42.98 53.98 -11.00
* 15540.00 Peak H - - -73.39 19.97 53.58 73.98 -20.40

Table 7-154. Radiated Measurements SDM (RU26)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-386. RSE above 1GHz SDM (11lax — Ch.40 — RU26)

MultiView =8 Spectrum X Max #* X Avg
Ref Level 107.00 db| ® RBW 1 MHz
o Al ] s Count 100/100

o 1Pk Ma
MI1[1] 43.14 dBpv/m
35,611 350 GHz

M

s TR T RS A L re wepmrew vl e per v SR P S

44001 pts 2.2 GHz/ 40.0 GHz
~  Measuring... [[[[]]]T]] wn:azzsr:z;

Plot 7-387. RSE 18GHz — 40 GHz SDM (11ax Ch.40 — RU26, Pol. H)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:
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MultiView =8 Spectrum X  Max #* X Avg #* X Peak

Ref Level 107 RBW 1 MHz
BW 3 MH: Count 100/100

® 1Pk Max
M1[1] 42.71 dBpV/m
39.935250 GHz

44001 pts 2.2 GHz/ 40.0 GHz
~  Measuring... [[[[]]]T]] 08.08.2022

Plot 7-388. RSE 18GHz — 40 GHz SDM (11ax Ch.40 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field .
o | oo | AT | iy | e | S i | steren | iy | Veron e
10400.00 Peak H - - -72.50 15.45 49.95 68.20 -18.25
* 15600.00 Awerage H - - -84.39 20.22 42.83 53.98 -11.15
* 15600.00 Peak H - - -72.72 20.22 54.50 73.98 -19.48
Table 7-155. Radiated Measurements SDM (RU26)
i |@element  eymammAcow e mager

Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-389. RSE above 1GHz SDM (11ax — Ch.48 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field A
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/IV] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10480.00 Peak H - - -72.30 15.09 49.79 68.20 -18.41
* 15720.00 Average - - -84.71 21.50 43.79 53.98 -10.19
* 15720.00 Peak H - - -73.53 21.50 54.97 73.98 -19.01

Table 7-156. Radiated Measurements SDM (RU26)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-390. RSE above 1GHz SDM (11ax — Ch.52 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
10520.00 Peak - - -71.37 14.85 50.48 68.20 -17.72
* 15780.00 Awerage - - -84.37 20.56 43.19 53.98 -10.79
* 15780.00 Peak H - - -73.64 20.56 53.92 73.98 -20.06

Table 7-157. Radiated Measurements SDM (RU52)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-391. RSE above 1GHz SDM (11ax — Ch.56 — RU52)

Multiview =8 Spectrum Max * X Avg #* X Peak

© RBW 1

Ref Level 10
Gount 100/100

o 1Pk Ma
M1[1] 4334 dBuvV/m
39.863 750 GHz

44001 pts 2.2 GHz/ 40.0 GHz

08.08.2022

~  Measuring...
12:54:38

Plot 7-392. RSE 18GHz — 40 GHz SDM (11ax Ch.56 — RU52, Pol. H)

[T

FCC ID: BCGA2696
IC: 579C-A2696

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090022-08-R1.BCG

Test Dates:
05/30/2022 - 09/16/2022

EUT Type:
Tablet Device
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MultiView =8 Spectrum

Ref Level 107.00
® Att
Tl ATV _Ant_.
1 Frequency Sweep

X Max

* X Avg

RBW 1 MHz
BW 3 MH.

#* X Peak

" "FIELD STRENGTH DIMER

Count 100/100

® 1Pk Ma:

M1[1] 42.56 dBpV/m
39.350760 GHz

44001 pts 2.2 GHz/ 40.0 GHz

~ Measuring... [[[[]]]T]] 03.08.2022
125651

Plot 7-393. RSE 18GHz — 40 GHz SDM (11ax Ch.56 — RU52, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
Frimezr]my Detector ATE/\F;]O : ng;t:tn[r;?n] [’22';::1] L:vneal\l{dzl?»e:n] [Qg/cnll_] [itéi'\‘,‘;’:] [dglprclltm] A1)
10560.00 Peak H - - -71.64 15.23 50.59 68.20 -17.61
* | 15840.00 Average H - - -85.21 20.87 42.66 53.98 -11.32
«| 15840.00 Peak H - - -73.15 20.87 54.72 73.98 -19.26

Table 7-158. Radiated Measurements SDM (RU52)

FCC ID: BCGA2696
IC: 579C-A2696

Approved by:
Technical Manager

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Test Report S/N:
1C2205090022-08-R1.BCG

Test Dates:
05/30/2022 - 09/16/2022

EUT Type:
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Frequency (GHz)
Plot 7-394. RSE above 1GHz SDM (11lax — Ch.64 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field —
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB]
[MHz] [H/IV] Height [cm] [E— Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H - - -84.43 15.77 38.34 53.98 -15.64
* 10640.00 Peak H - - -72.05 15.77 50.72 73.98 -23.26
* 15960.00 Average H - - -85.59 21.66 43.07 53.98 -10.91
* 15960.00 Peak H - - -73.18 21.66 55.48 73.98 -18.50

Table 7-159. Radiated Measurements SDM (RU52)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device
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Frequency (GHz)
Plot 7-395. RSE above 1GHz SDM (11ax — Ch.100 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
* 11000.00 Average - - -85.05 15.99 37.94 53.98 -16.04
* 11000.00 Peak - - -72.82 15.99 50.17 73.98 -23.81
16500.00 Peak H - - -73.15 21.14 54.99 68.20 -13.21

Table 7-160. Radiated Measurements SDM (RU52)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-396. RSE above 1GHz SDM(11lax — Ch.116 — RU52)

Multiview 8 Spectrum

Ref Level 10
Count 100/100
IGTH DIMENSL:
o 1Pk Mas
M1[1] 42.69 dBp¥/m
35.096 860 GHz

M_|
1 Frequency Sweep

v

iR A PGS ANty o pP i

40.0 GHz
= Measuring... [[[TTTT]T] 08.08.2022

Plot 7-397. RSE 18GHz — 40 GHz SDM (11ax Ch.116 — RU52, Pol. H)

44001 pts 2.2 GHz/

FCC ID: BCGA2696
IC: 579C-A2696

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090022-08-R1.BCG

Test Dates:

EUT Type:

05/30/2022 - 09/16/2022 | Tablet Device
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MultiView =8 | Spectrum X  Max #* X Avg #* X Peak

RBW 1 MHz
BW 3 MH: Count 100/100

® 1Pk Max
M1[1] 43.04 dBpv/m
35.501850 GHz

44001 pts 2.2 GHz/ 40.0 GHz
~  Measuring... [[[[TTTT]] 08.08.2022

Plot 7-398. RSE 18GHz — 40 GHz SDM (11ax Ch.116 — RU52, Pol. V) B

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .
o | oo | ATy | e | S i | stenen | iy | Veron e
* 11160.00 Average H - - -84.06 15.72 38.66 53.98 -15.32
* 11160.00 Peak H - - -72.14 15.72 50.58 73.98 -23.40
16740.00 Peak H - - -73.05 21.49 55.44 68.20 -12.76
Table 7-161. Radiated Measurements SDM (RU52)
e |@element  egrmeaeorT e

Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-399. RSE above 1GHz SDM (11ax — Ch.144 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
* 11440.00 Average - - -84.18 16.52 39.34 53.98 -14.64
* 11440.00 Peak - - -72.33 16.52 51.19 73.98 -22.79
17160.00 Peak H - - -73.26 21.74 55.48 68.20 -12.72

Table 7-162. Radiated Measurements SDM (RU52)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-400. RSE above 1GHz SDM (11lax — Ch.149 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
* 11490.00 Average - - -84.06 16.20 39.14 53.98 -14.84
* 11490.00 Peak - - -71.80 16.20 51.40 73.98 -22.58
17235.00 Peak H - - -73.04 21.28 55.24 68.20 -12.96

Table 7-163. Radiated Measurements SDM (RU26)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-401. RSE above 1GHz SDM (11ax — Ch.157 — RU26)

MultiView =8 Spectrum X Max #* X  Avg # X  Peak

® RBW 1 MHz
vBW Mode
Hort IV IS ","FIELD STRENGTH DIMENSION"
1 Frequency Sweep

Ref Level 107.0
Count 100/100

® 1Pk Max
M1[1] 42.71 dBpv/m
35.848 840 GHz

40.0 GHz
~  Measuring... [[ITTTTT]] mn‘zzznsz;

Plot 7-402. RSE 18GHz — 40 GHz SDM (11ax Ch.157 — RU52, Pol. H)

44001 pts 2.2 GHz/

FCC ID: BCGA2696
IC: 579C-A2696

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090022-08-R1.BCG

Test Dates:
05/30/2022 - 09/16/2022

EUT Type:
Tablet Device
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MultiView =8 Spectrum X  Max #* X  Avg #* X Peak

Ref Level 107 RBW 1 MHz

® Att 3 ] Count 100/100

I _ATM_Horn_Ant_:
1 Frequency Sweep

* 1Pk Ma
M1[1] 43.12 dBpV/m
39.875 250 GHz

2.2 GHz/ 40.0 GHz

~  measuring... [LITTTTT]] 05.08.2022

Plot 7-403. RSE 18GHz — 40 GHz SDM (11ax Ch.157 — RU52, Pol. V) B

44001 pts

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field .

o | ooer | AT Sy | e | SN i | steren | iy | Veron e
«|  11570.00 Average H - - -83.93 16.28 39.35 53.98 -14.63
* 11570.00 Peak H - - -71.83 16.28 51.45 73.98 -22.53

17355.00 Peak H - - -72.56 21.33 55.77 68.20 -12.43

Table 7-164. Radiated Measurements SDM (RU26)

Approved by:
Technical Manager

FCC ID: BCGA2696
IC: 579C-A2696

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Test Report S/N:
1C2205090022-08-R1.BCG

Test Dates:
05/30/2022 - 09/16/2022

EUT Type:
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Frequency (GHz)
Plot 7-404. RSE above 1GHz SDM (11lax — Ch.165 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHZ] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Awverage H - - -83.85 16.90 40.05 53.98 -13.93
* 11650.00 Peak - - -71.94 16.90 51.96 73.98 -22.02
17475.00 Peak - - -72.53 20.80 55.27 68.20 -12.93

Table 7-165. Radiated Measurements SDM (RU26)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device
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Frequency (GHz)
Plot 7-405. RSE above 1GHz CDD (11ax — Ch.36 — RU242)
Mode: 1lax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10360.00 Peak H - - -72.73 15.48 49.75 68.20 -18.45
* | 15540.00 Awverage H - - -84.14 19.97 42.83 53.98 -11.15
* | 15540.00 Peak H - - -73.31 19.97 53.66 73.98 -20.32
Table 7-166. Radiated Measurements CDD (RU242)
FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Multiview =2 Spectrum

Ref Level 107.0

1 Frequency Sweep

Frequency (GHz)

Plot 7-406. RSE above 1GHz SDM (11ax — Ch.40 — RU242)

X  Spectrum 2
® RBW 1 MHz

44001 pts

2.2 GHz/

Count 100/100

o 1Pk Max
42,68 dBpV/m
39,980 750 GHz

M1[1]

40.0 GHz
20.08.2022
02:38:365

~  Measuring...

[aRnRRRNAD]

Plot 7-407. RSE 18GHz — 40 GHz SDM (11ax Ch.40 — RU242, Pol. H)

FCC ID: BCGA2696
IC: 579C-A2696

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090022-08-R1.BCG

Test Dates:
05/30/2022 - 09/16/2022

EUT Type:
Tablet Device
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Multiview =2 Spectrum X | Spectrum 2

Ref Level 101 RBW 1 MHz
° Att ! Count 100/100
T \_ATM_Horn_Ant_ 0 " "FIELD STRENGTH DIMEN
1 Frequency Sweep o 1Pk Ma:
m1[1] 42.55 dBpv/m
33.062 908 GHz

44001 pts 2.2 GHz/

= Weasuring... [TTTITIIT]

Plot 7-408. RSE 18GHz — 40 GHz SDM (11ax Ch.40 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field .
l:re[l?/::fzr]]cy Detector ArErtQ/\P/]OL Hggt:tn[r;:n] [’;Z';Zteq L:vneal‘l{dzlgr:q] [ngnl;] [itéir\‘,‘;’;:‘] [dglprclltm] el =]
10400.00 Peak H - - -72.59 15.45 49.86 68.20 -18.34
* | 15600.00 Awerage H - - -84.24 20.22 42.98 53.98 -11.00
* 15600.00 Peak H - - -73.14 20.22 54.08 73.98 -19.90
Table 7-167. Radiated Measurements SDM (RU242)
i |@element  eymammAcow g

Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-409. RSE above 1GHz SDM (11ax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10480.00 Peak H - - -72.42 15.09 49.67 68.20 -18.53
* | 15720.00 Awerage H - - -84.73 21.50 43.77 53.98 -10.21
* | 15720.00 Peak H - - -73.72 21.50 54.78 73.98 -19.20
Table 7-168. Radiated Measurements SDM (RU242)
FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Frequency (GHz)
Plot 7-410. RSE above 1GHz SDM (11ax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
10520.00 Peak H - - -72.68 14.85 49.17 68.20 -19.03
* 15780.00 Awerage H - - -84.42 20.56 43.14 53.98 -10.84
* 15780.00 Peak H - - -73.69 20.56 53.87 73.98 -20.11

Table 7-169. Radiated Measurements SDM (RU242)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Multiview =2 Spectrum
Ref Level 10

Hort
1 Frequency Sweep

Frequency (GHz)

Plot 7-411. RSE above 1GHz SDM (11ax — Ch.56 — RU242)

X  Spectrum 2

Count 100/100

1Pk Ma
M1[1] 42.77 dBpv/m
35.662 849 GHz

PR R ST B S T v e G o

44001 pts

2.2 GHz/

40.0 GHz
Measuring... [[TT[T]]]] Z"n:‘::ii

Plot 7-412. RSE 18GHz — 40 GHz SDM (11ax Ch.56 — RU242, Pol. H)

FCC ID: BCGA2696
IC: 579C-A2696

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

Test Dates:

EUT Type:
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Multiview =2 Spectrum X  Spectrum 2

Ref Level 107 RBW 1 MHz
® Att 3 ] Count 100/100
T \_/ I_t _Ant_: no "
1 Frequency Sweep ® 1Pk Ma:
M1[1] 42.77 dBpv/m
35.662 849 GHz

44001 pts 2.2 GHz/ 40.0 GHz
~  Measuring... [[TTTTTIT] 20.08.2022

Plot 7-413. RSE 18GHz — 40 GHz SDM (11ax Ch.56 — RU242, Pol. V) }

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
o | oo | AT | ey | dmun | S o | St | g | Vom0
10560.00 Peak H - - -71.21 15.23 51.02 68.20 -17.18
* 15840.00 Average H - - -84.21 20.87 43.66 53.98 -10.32
* 15840.00 Peak H - - -71.21 20.87 56.66 73.98 -17.32
Table 7-170. Radiated Measurements SDM (RU242)
i |@element  eymammAcow g

Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-414. RSE above 1GHz CDD (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field —
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB]
[MHz] [H/IV] Height [cm] [E— Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H - - -82.73 15.77 40.04 53.98 -13.94
* 10640.00 Peak H - - -71.30 15.77 51.47 73.98 -22.51
* 15960.00 Average H - - -83.75 21.66 44,91 53.98 -9.07
* 15960.00 Peak H - - -72.23 21.66 56.43 73.98 -17.55

Table 7-171. Radiated Measurements CDD (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 44.0ms
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Frequency (GHz)
Plot 7-415. RSE above 1GHz CDD (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
* 11000.00 Average H - - -83.53 15.99 39.46 53.98 -14.52
* 11000.00 Peak H - - -71.26 15.99 51.73 73.98 -22.25
16500.00 Peak H - - -71.79 21.14 56.35 68.20 -11.85

Table 7-172. Radiated Measurements CDD (RU242)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-416. RSE above 1GHz SDM (11lax — Ch.116 — RU242)

Multiview =2 Spectrum

X  Spectrum 2

Ref Level 10
Count 100/100
V! *,"FIELD STRENGTH DIMEN
1 Frequency Sweep ® 1Pk Ma:
M1[1] 42.85 dBpV/m
39.918 252 GHz

44001 pts 2.2 GHz/ 40.0 GHz
~  Measuring... [[TTTTTIT] 20.08.2022

Plot 7-417. RSE 18GHz — 40 GHz SDM (11ax Ch.116 — RU242, Pol. H) B

FCC ID: BCGA2696
IC: 579C-A2696

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090022-08-R1.BCG

Test Dates:
05/30/2022 - 09/16/2022

EUT Type:
Tablet Device
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Multiview =2 Spectrum X  Spectrum 2

Ref Level 107 RBW 1 MHz
° Att ! Y Count 100/100
T \_ATM_Horn_Ant_. = o
1 Frequency Sweep 1Pk Ma
M1[1] 42.85 dBpv/m
39.918 252 GHz

44001 pts 2.2 GHz/ 06T
= Measuring... [[T[TTTT]] 20.08.2022

Plot 7-418. RSE 18GHz — 40 GHz SDM (11ax Ch.116 — RU242, Pol. V) B

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .
Frimezr]my Detector ATE/\F;]O : ng;t:tn[r;?n] [’22';::1] L:vneal\l{dzl?»e:n] [Qg/cnll_] [itéi'\‘,‘;’:] [dglprclltm] A1)
*|  11160.00 Average H - - -82.71 15.72 40.01 53.98 -13.97
* | 11160.00 Peak H - - -71.32 15.72 51.40 73.98 -22.58
16740.00 Peak H - - 72,72 21.49 55.77 68.20 -12.43
Table 7-173. Radiated Measurements SDM (RU242)
e |@element  vergrmeyserons e

Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-419. RSE above 1GHz SDM (11lax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
* 11440.00 Average H - - -83.24 16.52 40.28 53.98 -13.70
* 11440.00 Peak H - - -70.46 16.52 53.06 73.98 -20.92
17160.00 Peak H - - -72.69 21.74 56.05 68.20 -12.15

Table 7-174. Radiated Measurements SDM (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-420. RSE above 1GHz CDD (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVIm] [dBuV/m]
* 11490.00 Average H - - -82.48 16.20 40.72 53.98 -13.26
* 11490.00 Peak H - - -70.92 16.20 52.28 73.98 -21.70
17235.00 Peak H - - -71.10 21.28 57.18 68.20 -11.02

Table 7-175. Radiated Measurements CDD (RU242)

1C2205090022-08-R1.BCG

05/30/2022 - 09/16/2022

Tablet Device

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

Page 215 of 257

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
SWT: 44.0ms
140 A I
E
= 120 A
=3
@
©
~ 100 A
N -
=
G
g 80 A
x
£ 60
40 A
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Multiview =2 Spectrum

Ref Level 107.0

1 Frequency Sweep

Frequency (GHz)

Plot 7-421. RSE above 1GHz CDD (11ax — Ch.157 — RU242)

X  Spectrum 2
® RBW 1 MHz

44001 pts

2.2 GHz/

Count 100/100

o 1Pk Max
42.36 dBpV/m
39,840 254 GHz

M1[1]

40.0 GHz
20.08.2022
09:05:10

~  Measuring...

[aRnRRRNAD]

Plot 7-422. RSE 18GHz — 40 GHz CDD (11ax Ch.157 — RU242, Pol. H)

FCC ID: BCGA2696
IC: 579C-A2696
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
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Multiview =2 Spectrum X  Spectrum 2

Ref Level 107 RBW 1 MHz

°® Att 3 A
Tl ATV _ANt_:
1 Frequency Sweep

Count 100/100

1Pk Ma
M1[1] 42.77 dBpv/m
39.967 251 GHz

44001 pts 2.2 GHz/

= Measuring... [[TTITIIT]

Plot 7-423. RSE 18GHz — 40 GHz CDD (11lax Ch.157 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 5785MHz

Channel: 157

Turntable Field .

o | poer | AT | Sty | mman | N3G | st | it | e
11570.00 Average H - - -82.21 16.28 41.07 53.98 -12.01
11570.00 Peak - - -70.79 16.28 52.49 73.98 -21.49
17355.00 Peak H -71.83 21.33 56.50 68.20 -11.70

Table 7-176. Radiated Measurements CDD (RU242)

FCC ID: BCGA2696
IC: 579C-A2696

Approved by:
Technical Manager

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Test Report S/N:
1C2205090022-08-R1.BCG

Test Dates:
05/30/2022 - 09/16/2022

EUT Type:
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Frequency (GHz)
Plot 7-424. RSE above 1GHz CDD (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field —
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -82.53 16.90 41.37 53.98 -12.61
* 11650.00 Peak H - - -71.17 16.90 52.73 73.98 -21.25
17475.00 Peak H - - -71.86 20.80 55.94 68.20 -12.26

Table 7-177. Radiated Measurements CDD (RU242)

FCC ID: BCGA2696 MEASUREMENT REPORT Approved by:
IC: 579C-A2696 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.4 Antenna WF8 Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26/RU52

RBW: 1 MHZ  peak: 5138.00 MHz, 61.82 dBuV/m Trace: MaxHold RBW: 1 MHz 5726.00 MHz
Pyak . . .
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Plot 7-425. Antenna WF8 (Pk & Avg, RU26, Index 0, Ch.36, MCS11) Plot 7-428. Antenna WF8 (Pk, RU52, Index 40, Ch.140, MCS11)
RBW:1MHzZ  peak: 5399.20 MHz, 61.81 dBuV/m Trace: Maxtold RBW: 1 MHz 5736.75 MHz
B ' H : .
PASS g sea oty iz Lo i, 5018 gyt PASS Gsconi ™  yewut 124.32 dBuV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-426. Antenna WF8 (Pk & Avg, RU52, Index 40, Ch.64, MCS11) Plot 7-429. Antenna WF8 (Pk, RU26, Index 0, Ch.149, MCS11)
RBW: 1 MHz  peak: 5463.80 MHz, 61.37 dBuV/m Trace: MaxHold RBW: 1 MHz 5833.50 MHz
ea(T ' .
PASS 55455 1o Yo7 ¥, Ae! 5451 50 MHz. 49.50 dbyivim PASS et  yowjut 124.07 dBpV/m
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Frequency (MHz) Frequency (MHz)
Plot 7-427. Antenna WF8 (Pk & Avg, RU52, Index 40, Ch.100, MCS11) Plot 7-430. Antenna WF8 (Pk, RU26, Index 8, Ch.165, MCS11)
FCC ID: BCGA2696 element MEASUREMENT REPORT Approved by:
IC: 579C-A2696 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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RU242

PASS ki REW: 1 MMz Peak: 5149.30 MHz, 65.85 dBuv/m
f»‘:é—‘k%nsii 11%%‘&‘% SWT: 1.01ms Avg: 5150.00 MHz, 50.76 dBuV/m
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Plot 7-431. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.36, MCS11)

r RBW:1MHZ  peak: 5146.25 MHz, 66.75 dBuv/m
pedk VBW: 3 MH, : : » 00. H
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Plot 7-432. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

PASS T RBW:1MHz  pegk: 5351.95 MHz, 66.14 dByv/m
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Plot 7-433. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.60, MCS11)
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Plot 7-434. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.64, MCS11)
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Plot 7-435. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.100, MCS11)
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Plot 7-436. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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